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Hi-Tech Parts

M OUNTING I NSTRUCTI ONS

ALUMINUM

ABS
REF 1351 FRONT PLATE REF 1352 FRONT PLATE

mounted on item ID2 & ID3)

Selft-autoadhesive trim lenght 190mm
6,2x2,6mm 4 PERFIL-PVC-1048
*ONLY FOR ALUMINUM FRONT PLATE (REF:9807)

12

Stickers set

13 1 10535

DESCRIPTION
ABS front plate 10526J/C
1 1
\ ALUMINUM front plate 9807P/N
N\
&
2 / Right metal support 1 SOPOR2P3-R-1352
2
3 \ Left metal support 1 SOPOR2P3-L-1352
(I
4 @b M5 silentblock 2 SILENBTM5-046/1
5 ))))))) M5x16 @ 11 1SO7380 allen screw 2 TORNI-17380-493
p ,»»» M5x16 @11 1SO 7380 allen screw > | TORNI-IA----423
(INOX)
7 M5x1 nylon washer 2 ARNV0000000245
8 @ M5 1SO7380 allen screw cap 2 TAPON-------- 85
9 M8x25 DIN912 screw 2 TORNI-D912--241
10 @D @13x08,5%x6 arrowhead 2 CASQUI------ 776
1 @ @8x2 mm silicone tear (Supplied already 4 | ADHESI-GT-D8---
1 =
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